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01 base
Index
Part

No.
No.
Description
Size
Qty.
1
SD-B-01301
 base

1

2
01502
 life up

4

3
SD-B-01701
 stand column for cover board

2

16
SM70-00525-02
 servo main motor
 Dahao
1

17
01707
 motor support

1

18
01715
 guide key

1

19
01305
 main motor gear

1

20
S5M-365-15
 hook case timing belt

1

26
01711
 location sleeve

2

35
42H2F48-10A-12
 trimmer motor
wujin
1

36
01303
 mounting plate for trimmer motor
1

37

 trimmer sensing clip

1

38
01706
 trimming connecting rod

1

39
01703
 rocker arm screw

1

40
01705
 rocker arm for trimming motor
1

41
01704
 trimming sensive clip

1

42
01501
 trimming stop collar

1

44
GB6170
 hex screw
M6
1

45
GB5783
 hex screw
M6X30
1

46
SD-B-01501
 base cover

1

48
01505
 spacer

1

49
01313
 adjusting board

1

50
GB77
 hex screw
M4X12
1

51
GB70.1
 hex socket cap screw
M5X14
1

52
03512
 tension gear

1

53
628ZZ
 deep groove ball bearing
8X24X8
1

54
GB894.1
 spring stopper
24
1

55
01716
 axle

1

56
03702
 axle sleeve

1

57
GB70.1
 hex screw
M5X10
1

02 rotary hook case assembly
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02 rotary hook case assembly

Index  Part

No.
No.
Description
Size
Qty.
1
02302
 rotary hook case

1

2
02703
 hat guide rail hoop

1

3
02303
 base for hat hoop guide rail

1

4
02710
 clamp spring pin

1

5
02501
 thread deduction cover block
1

6
GB896
 open end ring
2
2

7
02705
 leaf spring

1

8
GB119
 cylinder pin
M3X14
1

9
02724
 thread deduction cover base
1

10
02712A
 thread deduction rod

1

11
02711
 clamp spring pin shaft

1

12
02709
 thread deduction connecting rod
1

13
0626-01
 electromagnet assembly
DC 24V
1

14
02502
 mounting place for electromagnet
1

15
GB120
 internal thread cylindrical pin 6X10
2

16
02701A
 A down shaft sleeve A

2

17
6002-2RSNR
 bearing
15X32X9
1

18
02301A
 A main shaft gear A

2

19
S5M-525-15
 timing belt

1

21
61902-2RS
 bearing
15X28X7
1

22
02702A
 main shaft

1

23
61801-2RS
 bearing
12X21X5
1

24
02704
 down shaft sleeve B

1

25

 Rotary hook

1

26
02706
 positing hook

1

27
02708
 needle plate support

1

28
02719
 press clip on fixed knife

1

29
02718
 trimming knife (fixed)

1

30
02727
 step sleeve

1

31
02715A
 movable trimming knife assembly
1

32
02717
 lock block for movable knife

1

33
02716
 trimming knife (movable)

1

34
02707
 needle plate

1

35
02714
 long connecting rod (trimmer)
1

36
02713A
 passive rocker arm assembly
1

37
02726
 lining

2

38
01703
 rocker arm nut

1

39
02722
 active rocker arm (trimmer)
1

40
02725
 rotary hook case cover

1
03 head assembly I
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03  head assembly I

Index
Part

No.
No.
Description
Size
Qty.
42H2F33-10A-24S
 jump motor

1

2
03312
 jump motor support

1

3
01501
 limited sleeve (trimming)

2

4

 jump torsional spring

1

5
03313
 jump move arm

1

6
03734
 jump move clip

1

7
03731A
 hook assembly

1

8
03730
 hook guide block

1

9
03504
 hook slip block

1

10
03311
 hook move arm

1

11
03728
 hook connecting arm

1

12

 hook spring

1

13
01703
 move arm screw

1

14
03729
 hook motor bracket

1

15
42H2F33-10A-15
 hook motor

1

16

 screen

1

17
03758
 screen support

1

18
03754A
 pin shaft

1

19

 handle
M4X8/ϕ25
4

20
03760
 screen small base

1

21

 switch

1

22
03513
 cover

1

23
03755
 screen connecting rod
12针
1


SD-1501-03701
 screen connecting rod
15针
1

24
SD-B-03704
 cover

1

25
03754
 pin shaft

1

26
03753
 screen base

1

03  head assembly II
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03  head assembly II

Index
Part

No.
No.
Description
Size
Qty.
34
03705
 top shaft sleeve

3

35
6004-2RSNR
 bearing
20X42X12
2

36
03315
 Dial

1

37
03302
 needle optocoupler clip

1

38
03303
 head belt gear

1

39
61904-2RS
 bearing
20X37X9
1

40
03304
 cam base

1

41
03501
 needle cam

1

42
03761
 balance block

1

43
03704
 main shaft

1

44
03314
 machine head

1

45
03762
 angle pointer

1

46

 sensing clip

1

47
03316
 sensing clip support

1

48
03307
 take-up driving lever

1

49
03717
 take-up rotating shaft

1

50
03718
 take-up roller

1

51
03719
 nut with pin

1

52
03306
 take-up base

1

53
148ZZ
 couple bearing
8X14X20
1

54
03305
 take-up rocker arm

1

55
03722
 roller pin

1

56
03720
 roller

2

57
03721
 gasket

1

58
GB70
 Hex Socket Cap Screw
M4
1

59
03749
 slider stud

1



 felt

1

60
03317A
 slider

1

61
03752
 block

1

62
03510
 plastic bush

2

63
03750
 guide rail

2



 felt

2

64
03010
 main driver assembly

1

66
03751
 bearing lining

1

67
618/9-ZZ
 bearing
9X17X4
1

68

 felt

2

69
03004
 color change assembly

1

70
03746A
 limited board
12needle
1


SD-1501-03301
 limited board
15needle
1

71
03014
 linear rail
12needle
1


SD-1501-05002
 linear rail
15needle
1

72
03727
 press foot rocker pin

1

73
03724
 washer

1

74
03309
 cam rocker arm （press foot）
1

75
GB889.1
 Hex lock nut
M4
2

76
02726
 bush

2

77
03726
 rocker arm shaft (press foot)
1

78
03514(A)
 washer

1

79
03308
 big connecting rad

1

80
GB93
 spring washer
4
1

81
03723
 small connecting rod

1

82
03725
 pin small connecting rod

1



 felt

1

83
03706
 press foot cam

1

84
03710
 press foot cam screw

1

85
03707
 crank

1

86
K081208
 roller bearing
8X12X8
1

87
03709
 connecting rod (main shaft)

1

88
03708
 flat screw

1

89
03735
 active block

1

90
03515
 spring sleeve

1

91

 loosing torsional spring
1

92
03736
 loosing connecting rod

1

93
03738
 loosing swift base

1

94
03737
 driven block

1

95

 electronic magnet set

1

96
03747
 limited hook

1

97

 LED light

1

98
03748
 front stopper

1
99
03516
 cover

2
03 head assembly III
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03  head assembly III

Index
Part

No.
No.
Description
Size
Qty.
100
SD-B-03307
 front wheel base

1

101
01503
 gasket

4

102
SD-B-03303
 Y axis passive gear

2

103
SD-B-03709
 bushing

2

104
SD-B-03708A
 pull axle

2

105
S3M-852-12
 timing belt

1

106
60Y70C5806-30AM
 Y axis stepping motor

1

107
SD-B-03305
 Y axis active gear

1

108
SD-B-03707
 Y axis motor base

1

109
GB889.1
 locknut
M6
2

110
GB894.1
 elastic ring 
10
1

111
61800
 deep groove ball bearing
10X19X5
3

112
SD-B-03710
 Y axis tension axle

1

113
03763
 plate

3

114
SD-B-03701
 tension axle

1

115
SD-B-03501
 tension gear

1

116
61900
 deep groove ball bearing
10X22X6
1

117
GB893.1
 elastic ring
22
1

118
SD-B-03702
 tension gear axle sleeve

1

119
SD-B-03703
 tension gear base

1

120
SD-B-03706
 Y axis guide rail

1

121
SD-B-03304
 adjusting base

1

122
SD-B-03302
 back cover

1

123
GB119
 cylinder pin

1

124

 big head screw
M3X6
2

125
GB70.1
 cylinder inner hexagon screw
2

126
SD-B-03308
 limited clip holder

1

127

 sensor clip

1

04  XY axis motor instruction assembly
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04  XY axis motor instruction assembly

Index
Part

No.
No.
Description
Size
Qty.
8
04705
  gasket (hat hoop)

2

10
01713
  small shaft

1

11
01714
  lining

1

12
01503
  washer

2

13
01312
  passive gear (Y axis)

1

14
01310
  adjusting base

1

15
S3M-966-8
  timing belt

1

16

  sensing clip

1

17
04305
  sensing clip support (X axis)
1

18
01307
  active gear (Y axis)

1

19
04304
  right side plate

1

20
SD-B-04307A
  frame guide rail support

1

21
60Y70C5806-30AM-1650
  motor (X axis)

1

22
LBH12A2R470Z0CM
  linear guide

1

23
04308
  frame connecting plate

1

24
04706
  sensing clip (X axis)

1

25
04306
  left side plate

1

26
GB70.1
  hex screw
M4X20
1

27
GB6170
  hex nut
M4
1

28
GB70.1
  hex screw
M5X20
1

29
GB6172
  hex nut
M5
1

30

  linear bearing
Φ12
4

31
SD-B-04302
  slipped block holder

1

32
SD-B-04701
  right cow leg

1

33
SD-B-04303
  press block for timing belt

1

34
SD-B-04703
  left block holder

1

35
SD-B-04702
  sensing clip (Y axis)

1

05  needle bar stand assembly（ 12 needle arc face cover model）
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05   needle bar stand assembly（ 12 needle arc face cover model）

Index
Part

No.
No.
Description
Size
Qty.
1
05003
 thread hold assembly 

1

2
05719
 thread hold spring support

1

3

 thread clamp spring

1

4

 LED light

1

5
05519
 face cover

1

6
05510
 dummy plate

12

7
05511
 small sleeve

1

8
05708
 spring slip

2

9
05706
 thread press rod

1

10
05707
 tap ball

1

11
05509
 press slip

1

12
05501
 left sleeve

1

13
05705
 mid pass rod

12

14
05502
 inner sleeve

12

15
05503
 outer sleeve

11

16
05702
 mid pass spring

12

17
05505
 fixed gear

1

18
05506
 movable gear

1

19
05504
 long outer sleeve

1

20
05703
 hex rod

1

21
05704
 mid-pass stopper

1

22
05701
 mid-pass support

1

23

 mid-pass pressure spring

1

24
05506
 movable gear

1

25
05507
 adjusting handle

1

26
05508
 short cover

1

27

 needle

12

28

 needle clamp

12

29

 needle clamp screw

12

30
05515
 needle clamp back up

12

31
05717
 press feet

12

32
05516
 washer

12

33
05713
 needle bar

12

34
05520
 blank

12

35
05514
 press foot sleeve

12

36

 press foot spring

12

37
05517
 press foot protective sleeve
12

38
05715
 down stopper

12

39
05714
 top stopper

12

40
05518
 top mat

12

41
GB97.2
 flat washer
8
12

42

 needle bar spring (top)

12

43
GB973
 big flat screw
M4X8
12

44
05004
 thread holder assembly

1

45

 woollen felt
12needle
3

46
05302
 needle bar base

1

47
05303
 take-up bar

12

48
05512
 take-up bar gear

12

49
05718
 open ring

2

50
05712
 shaft for take up bar

1

51
05521
 face board sticker

1

52
05005
 face board assembly

1

53
05522
 long cover

2

54
05523
 back cover (face board)

1

55
05709
 color change connecting plate
1

56
05524
 cover 1

2

57
05711
 color change roller pin

12

58
05710
 color change roller

12

59
05720
 color change roller backup
12

60
GB973
 big flat screw
M4X6
2

61
05716
 down guide plate

1

62
05513
 needle bar guide plate

1
63

 damping hinge
0.15NM
1
64
05525
 protecting cover

1
65

 damping hinge
0.15NM
1
05  needle bar stand assembly（ 12 needle flat face cover model）
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05   needle bar stand assembly（ 12 needle flat face cover model）

Index
Part

No.
No.
Description
Size
Qty.
1
05003
  thread hold assembly 

1

2
05719
  thread hold spring support

1

3

  thread clamp spring
12needle
1

4

  LED light
12needle
1

5
05526
  left cover

1

6

  face cover 
12needle
1

7
05528
  dummy plate

1

8
05527
  right cover

1

9
05721
  thread protecting pole

1

27

  needle

12

28

  needle clamp

12

29

  needle clamp screw

12

30
05515
  needle clamp back up

12

31
05717
  press feet

12

32
05516
  washer

12

33
05713
  needle bar

12

34
05520
  blank

12

35
05514
  press foot sleeve

12

36

  press foot spring

12

37
05517
  press foot protective sleeve
12

38
05715
  down stopper

12

39
05714
  top stopper

12

40
05518
  top mat

12

41
GB97.2
  flat washer
8
12

42

  needle bar spring (top)

12

43
GB973
  big flat screw
M4X8
12

44
05004
  thread holder assembly

1

45

  woollen felt
12needle
3

46
05302
  needle bar base

1

47
05303
  take-up bar

12

48
05512
  take-up bar gear

12

49
05718
  open ring

2

50
05712
  shaft for take up bar

1

51
05521
  face board sticker

1

52
05005
  face board assembly

1

53
05522
  long cover

8

54
05523
  back cover (face board)

1

55
05709
  color change connecting plate
1

56
05524
  cover 1

2

57
05711
  color change roller pin

12

58
05710
  color change roller

12

59
05720
  color change roller backup
12

60
GB973
  big flat screw
M4X6
2

61
05716
  down guide plate

1

62
05513
  needle bar guide plate

1
63

  damping hinge
0.15NM
1
64
05525
  protecting cover

1
65

  damping hinge
0.15NM
1
05   needle bar stand assembly（ 15 needle flat face cover model）
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05  needle bar stand assembly（15needle flat face cover model）

Index
Part

No.
No.
Description
Size
Qty.
1
SD-1501-05004
 thread hold assembly 

1

2
SD-1501-05704
 thread hold spring support

1

3

 thread clamp spring
15针
1

4

 LED light
15针
1

5
05526
 left cover

1

6

 face cover
15针
1

7
SD-1501-05504
 dummy plate

1

8
05527
 right cover

1

9
SD-1501-05705
 thread protecting pole

1

27

 needle

15

28

 needle clamp

15

29

 needle clamp screw

15

30
05515
 needle clamp back up

15

31
05717
 press feet

15

32
05516
 washer

15

33
05713
 needle bar

15

34
05520
 blank

15

35
05514
 press foot sleeve

15

36

 press foot spring

15

37
05517
 press foot protective sleeve
15

38
05715
 down stopper

15

39
05714
 top stopper

15

40
05518
 top mat

15

41
GB97.2
 flat washer
8
15

42

 needle bar spring (top)

15

43
GB973
 big flat screw
M4X8
15

44
SD-1501-05004
 thread holder assembly

1

45

 woollen felt
15针
3

46
SD-1501-05301
 needle bar base

1

47
05303
 take-up bar

15

48
05512
 take-up bar gear

15

49
05718
 open ring

2

50
SD-1501-05702
 shaft for take up bar

1

51
SD-1501-05502
 face board sticker

1

52
SD-1501-05006
 face board assembly

1

53
05522
 long cover

10

54
SD-1501-05507
 back cover (face board)

1

55
SD-1501-05701
 color change connecting plate
1

57
05711
 color change roller pin

15

58
05710
 color change roller

15

59
05720
 color change roller backup
15

60
GB973
 big flat screw
M4X6
2

61
SD-1501-05703
 down guide plate

1

62
SD-1501-05501
 needle bar guide plate

1
63

 damping hinge
0.15NM
1
64
SD-1501-05507
 protecting cover

1
65

 damping hinge
0.15NM
1
66
GB119
 locating pin
4X10
2
67
SD-1501-05304
 15 needle angle aluminum bar
1
68
SD-1501-05506
 thread tube collect

1
06Thread Holder Assembly（12 needle top threading model）
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06Thread Holder Assembly（12 needle top threading model）

Index
Part

No.
No.
Description
Size
Qty.
1
06702
 thread holder bush

2

2
06501
 thread holder plate

1

3
06701
 thread holder fixed column

2

4
06704
 thread holder movable column
2

5
06002
 thread guide assembly

12

6
06504
 cover

1

7
06502
 thread guide plate

1

8
05522
 long cover

2

9
06703
 thread hook 

30

10
06503
 fixed bush

12

11
06505
 felt

12

12
06506
 screw

12

06Thread Holder Assembly（15 needle bottom threading model）
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06Thread Holder Assembly（15 needle bottom threading model）

Index
Part

No.
No.
Description
Size
Qty.
1
SD-1501-06702
 holder pole

2

2
SD-1501-06302
 threading bar

1

3
SD-1501-06303
 threading bar

1

4
SD-1501-06301
 stop slip

1

5
06002
 thread guide assembly

15

6
SD-1501-06701
 thread stand

1

7
SD-1501-06503
 spool pin

15

8
SD-1501-06703
 spool rod

15

9
SD-1501-06501
 small porcelain bushing

15

10
06503
 fixed bush

15

11
06505
 felt

15

12
SD-1501-06502
 threading tube

15

13
SD-1501-06504
 big porcelain bushing

15

08 table assembly
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08 table assembly

Index
Part

No.
No.
Description
Size
Qty.
1
08708
 table support column

2

2

 handle
M4X8/ϕ25
2

3
08705
 right table down support

1

4
08702
 left table down support

1

5
08703
 left table top support

1

6
08704
 right table top support

1

7
08706
 table locking screw

2

8
GB97.2
 flat washer

2

9
GB6170
 hex nut

2

10
08501
 table

1

11
08707
 table support column

2


12

